
Component List

Side of backrest

A B

x6 pcs
Back leg frame
x1 pc2 Front leg frame

x1 pc3

Seat panel
x2 pcs4 Side bar w/o the holes

x1 pc5 Side bar with the holes
x1 pc6

1

M6x90 Screw
x 8pcs

A

M4x60 Allen key
x2 pcs

M6x60 Screw
x 2pcs

B

M5x45 Screw
x 12pcs

C

M6x70 Bolt
x 8pcs

D

M4x30 Screw
x 8pcs

F

M4x40 Screw
x 2pcs

G

H

M6x50 Bolt
x 4pcs

E

01

Seat Support
x2 pcs9Back slat with the holes

x6 pcs7 Back slat without the holes
x3 pcs8



A

A

A

A

B

B

A

A

A

A

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

2

3

4

4

6

9

9

5

02

OPTION 1: THE ARMREST IS ON THE LEFT SIDE.



C

C

F

F

F

F

G

7

7

8

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

03

C

C

1A

X3
1B



D

E

E

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

04

D



A

A

A

A

B

B

A

A

A

A

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

2

3

4

4

6

9

9

5

05

OPTION 2: THE ARMREST IS ON THE RIGHT SIDE.



C

C

F

F

F

F

G

7

7

8

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

06

C

C

1A

X3
1B



D

E

E

ASSEMBLY INSTRUCTION UTAH ACACIA PALLETBENCH

07

D


